



检 验 报 告

TESTING REPORT

报告编号 Report number: YA132109WQ00036

样品名称: KN95 防护口罩

Product name: KN95 protective mask

委托单位: 安庆晨康防护用品有限公司

Entrustor: Anqing Chenkang Protective Equipment Co., LTD

检验类别: 委托检验

Identify category: Commissioned inspection

安徽国科检测科技有限公司
GUOKE TESTING TECHNOLOGY CO.,LTD



检 验 报 告 TESTING REPORT

报告编号 Report number: YA132109WQ00036

1/ 3

样品名称 Product name	KN95 防护口罩 KN95 protective mask		
规格型号 Specification model	/	等级/工艺 Grade / Craft	KN95
样品数量 Number of samples	40 个 40pcs	商标 Trademark	/
生产日期或批号 Production date or batch number	CK20210905	检验类别 Identify category	委托检验 Commissioned inspection
标称生产商 Nominal producer	安庆晨康防护用品有限公司 Anqing Chenkang Protective Equipment Co., LTD		
标称生产商地址 Nominal manufacturer address	安徽省安庆市宜秀区西湖绿洲五期 8 栋 503 室 Room 503, Building 8, Xihu Oasis Phase 5, Yixiu District, Anqing City, Anhui Province		
委托单位 Entrustor	安庆晨康防护用品有限公司 Anqing Chenkang Protective Equipment Co., LTD		
委托单位地址 Entrusting unit address	安徽省安庆市宜秀区西湖绿洲五期 8 栋 503 室 Room 503, Building 8, Xihu Oasis Phase 5, Yixiu District, Anqing City, Anhui Province		
样品接收日期 Sample receiving date	2021-09-06	样品状态 Sample status	密封完好 Well sealed
检测日期 Testing date	2021-09-06	完成日期 Completion date	2021-09-07
检测项目 Test items	详见下页 See next page for details		
判定依据 On the basis of	GB 2626-2019		
检验结论 Test results	该样品所检项目符合 GB 2626-2019 标准规定要求。 The test items of the sample meet the requirements of GB 2626-2019. (检验检测专用章 Inspection and testing special chapter) 签发日期 Date of issue: 2021-09-07		
备注 marks	——		

批准
Approve:

赵成仕
汪菲

审核
Audit:

王琼华

主检
Main inspection:

刘琳钰

检 验 报 告 TESTING REPORT

报告编号 Report number: YA132109WQ00036

2/ 3

序号 Number	检测项目 Test items	检测方法 Detection method	指标 Index	检测结果 Test results	单项判定 Determina- -tion
1.	过滤效率（氯化钠颗粒物），% Filtration efficiency (sodium chloride particles), %	GB 2626-2019	≥95.0	97.83、97.62、97.16、97.33、97.46、97.31、97.40、97.85、97.44、97.55、97.63、97.87、97.90、97.93、97.61	合格 Qualified
2.	头带 Headband	GB 2626-2019	承受拉力 10N，持续 10s，不应出现滑脱、断裂和变形。 The bearing force is 10N, lasting for 10s, and there shall be no slippage, fracture and deformation.	承受拉力 10N，持续 10s，没有出现滑脱和断裂。 It bears the pull force of 10N for 10s, without slippage and fracture.	合格 Qualified
3.	吸气阻力，Pa Inspiratory resistance, Pa	GB 2626-2019	≤210	87	合格 Qualified
4.	呼气阻力，Pa Expiratory resistance, Pa	GB 2626-2019	≤210	71	合格 Qualified
5.	可燃性 Flammability	GB 2626-2019	续燃时间不应超过 5s The continuous burning time shall not exceed 5s	续燃时间为 0s Continuous burning time is 0s	合格 Qualified
备注 marks	该样品未经过温度湿度预处理过程，本报告实验数据仅供参考。 The sample has not undergone a temperature and humidity pretreatment process, and the experimental data in this report are for reference only.				



检 验 报 告 TESTING REPORT

报告编号 Report number: YA132109WQ00036

3/ 3



样 品 照 片

Photo of product

*** 报告结束 End of report ***

技
专
用
章

声 明

- 1、本报告无检验检测专用章和批准人签章无效。
- 2、未经本公司书面许可，不得复制报告（全文复制除外）。
- 3、报告盗用、冒用、涂改或以其他方式篡改均属无效，本公司将依法追究上述行为的法律责任。
- 4、委托单位对样品的代表性和资料的真实性负责，本单位不承担任何相关责任。
- 5、对本报告有异议，应于收到报告之日起七个工作日内向本公司提出，逾期视为承认本检测报告。
- 6、本报告检验检测结果仅对所测样品负责。
- 7、本报告最终解释权归本公司所有。

Statement

1. There is no special seal for inspection and testing in this report and the signature of the approver is invalid.
2. The report may not be copied without the written permission of the company (except for full text copying).
3. It is invalid to report misappropriation, fraudulent use, alteration or other forms of tampering.
4. The entrusted unit is responsible for the representativeness of the samples and the authenticity of the data, and the unit does not assume any related responsibilities.
5. If there is any objection to this report, it should be submitted to the company within 15 days from the date of receiving the report.
6. The test results of this report are only responsible for the samples tested.
7. The final interpretation of this report belongs to the company.

